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7  ARUN CO., LTD.

Woht: ST ASE KB —KI13EIF-1
ADD. : 9F-1, NO. 91, DASHUN IST ROAD,

KAOHSIUNG, TAIWAN

TEL: 886-7-556 9998 (REP.)
FAX: 886-7-558 5736 (REP.)
E-MAIL: info@arun. com. tw

INSPECTION REPORT
REPORT NO. : A1041130002

CUSTOMER:

DATE:

PAGE: 1

PO NO. :

LOT NO.:

UNIT: mm

DESCRIPTION: (C1022, HEX FLANGE HEAD, SELF DRILLING SCREWS, 5/16" A/F, #3 LEVIN POINT,
AS3566-2002, CLASS 3 ( C 3 ), MECHANCIAL GALVANIZED + RUSPERT COATING 1,000HRS +

15 CYCLE
SIZE: #12X50 CODE:
MATERIAL: C1022 Q'TY: PCS | SAMPLE: - PCS
INVOICE NO. : REMARKS:

INSPECTION ITEM STANDARD MEASUREMENT RESULT
HEAD HEIGHT 5.90 ~ 6.40 6.09 ~ 6.28 PASS
WASHER DIAMETER 13.97 ~ 14.78 14.25 ~ 14.51 PASS
MAJOR DIAMETER 5.31 ~ 5.46 5.35 ~ 5.40 PASS
SCREW LENGTH 48.70 ~ 51.30 49.56 ~ 50.37 PASS
ACROSS FLATS 7.75 ~ 7.93 7.83 ~ 7.86 PASS
ACROSS CORNERS MIN. 8.64 8.95 ~9.13 PASS
POINT WIDTH 4.57 ~ 4.70 4.63 ~ 4.66 PASS
POINT LENGTH 7.00 ~ 8.50 7.85 ~ 8.36 PASS

WE HEREBY CERTIFY THAT PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH

SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE SPECIFICATION.

MANAGER: 2%z ¢ cé«_,

INSPECTOR : FION
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TEST CERTIFICATE

4 B3 S K AL tr A FR 2 )
CHINA STEEL CORPORATION
P HERESHEHEDANBE PRI

1 CHUNG KANG ROAD HSIAO KANG, KAOHSIUNG 81233

TAIWAN, REPUBLIC OF CHINA

CHINASTEEL TEL:(07)802-1111 FAX: (07)}802-2511,(07)801-9427
E-MATL: 21 1 macamail.csc.com.tw
B0O061-01 COMPANY REGISTRATION NUMBER: 30414175 0253
£ on % _
B 4 %% &A% | ROD-CARBON STEEL
X gk g B =
CUSTONER %}Vmﬁﬁ% WEB9830448 ;;‘,;Tﬁlafﬁ%ﬁ 040626B006 1
L= -8 bRET B 459
| SAE 1022 AL-KILLED (GMQ) ﬁﬁﬁﬁfﬁ 22297842 ?S%HORDTE?N?”E LW5770C
HAE LA | In Accordance with EN10204 3. 1 o :
B FHEEH
SPEC. SHIPPING DATE JUN. 24, 2015 T/C ISSUE DATE JUN. 26, 2015
LA A = 2 2
= nsp. % | CSC MILL INSPECTION. ‘ T/C ‘ 01 ﬁ@gﬁﬁﬁ
A] 4o RSN s g | e LR 5 CHEMICAL COMPOSITION %
) e L D[MEB I N _ é( i3 Ve 5% i 1 EE:
BE/B| ©F |EE| & WSS C|Mn|P|S|SiCuNi|CrMo Al %
ITEM DIA/THICK | WIDTH | LENGTH
o QTY kg | HEAT 2 2 3 2 3 REMARKS
- | SEQ. NO.| mm mm NO. 10 X10X10 10 10
001 L6077 01 5. 50 COIY 24 46, 555MG223 21 74 13 1 5Tr 1 2 | 3§
TOTAL: 24 46, 555
3 HF
NOTES
Tr:TRACE ELEMENT WITH ITS CONTENT CONFORMING TO THE SPECIFICATION
WLEEEAREATIAES » MRHMBBERELEEER  RFEHREBZEK o a‘u
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND
SURVEYED BY TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE S
ABOVE MATERIAL SPECIFICATION. I }f& }f&
GENERAL MANAGER, METALLURGICAL DEPARTMENT




ARUN CO.,LTD.

THICKNESS INSPECTION REPORTS

Client :

Description: HWHF BK #12 X 50

PO :

Date : 104.12.01

Weight : 485 KG

Model : OLYMPUS BX51M--200X

Surface conditions : MG C3-25u
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ARUN CO., LTD.

R AR
SALT SPRAY TEST REPORT

&1 £ (CUSTOMER) :

& HISRPE(LOT NO)
il €1/ AR (SIZE) HWFBK / #12X50 EiEI(Weight) © 406 KG
EEIN 2 MG C3 25U+TA-390 HIESE(F - 1000H RED Gi7)

%‘ﬁ 1E[f2>

i 2015 £ 05 [ 29 [ ! AM : 10 : 00

[# |START DATE :

F | A

S 2015 & 07 £] 10 F! PM : 14 : 00

ti] | END DATE :

FIEE [ABATEST METHOD) : ASTM B117

@< (NACL CONCENTRATION) © 5% 1% @[%LEM(PH) : 6.5—7.2

@57 5 ECOMPRESSED AIR) : 0.7—1.8kg  F/cni
@1 (SPECIFIC GRAVITY) : 1.0255— 1.0400
@712 5 A3k "% (PRESSURED TANK TEMP) : 46—48°C
@725 (FOG VOLUME) : ml /80 cnf /H (1.0—2.0 cc / H)
@854 3% (CABINET TEMP) : 333—36.1C

IZ4F|(Before) THIRE < (After)
E [ WHITE RUST n RED RUST
TEST RESULT i — o5 OK
R Fﬁ,ﬁ} (PASS)

HiERETF ~ (Laboratory Head) * fkée £ i (Inspector)




ARUN CO., LTD.

Kesternich Tés't Réporf (&FT:J;;;#' 3 JLFI

Po No. Sepcification # ]
?T H B ﬁ% Standard Designation DIN 50018 - 2.0 S
Coating Shallow silverblue Lst test phase Temperature (40 £ 3)°C
* i R H 1500 Hours + 20 Cycles Test Cycle ® “p‘i‘;fe’;'t}‘;';’f;'”g Relative Humidity About 100%
(24 hours) 2nd test phase Temperature 18t0 28°C
Customer (16 hours, includign cooling in : — :
& e opened or ventilated test chamber)) | Relative Humidity 75% Maximum
Water at Bottom of Test Chamber 0.67% Maximum
Line SIZE P/N Sample(pcs)| Date/Time(Start) Date/Time(End) c;ifés RTee:utlt
“RIw NS B AR s B EIHIF & fe IHHIE 1 HH& R ] Bl | WESEN
1 #12 X 50 HWHF BK 3 2015.12.04 2015.12.31 20 Pass
2 #12 X 50 HWHF T-17 3 2015.12.04 2015.12.31 20 Pass
3 #12 X 65 HWHF BK DOUBLE THREAD &) 2015.12.04 2015.12.31 20 Pass
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ARUN CO., LTD.

Result Picture
Line SIZE |

Kesternich Test Réporf (K‘lﬁﬁj%‘ﬁlﬁﬁg‘ﬁ)
Sample(Start Test) | Sample(End Test)
2015.Dec.4 2015 Dec.31

#12X50

1'1'1 1'{ ‘“ ““ o
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Result Picture

Line SIZE | Sample(Start Test) Sample(End Test)

2015.Dec.4 _ 2015.Dec.31

3 #12X65
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